anituvin

ﬁ»ﬁ

KXININD

VAYAY/i%

RO
\Y N X

YA 0,088

TN

0

YAV

X
AOBIIAN

MANUAL

A A
\\VAVAVAVAVAVA™AVAVAVAVAVAW
YIRS,
W A%
RN
OO
% RO

S

QRN

NONX XY
WY
Y
/054 A
Y

INSTRUCTION



NOTICE

Please retain these instructions for future

Firmly secure all bolts,screws and knobs before use.

Reconfirm that all bolts,screws,and knobs are secure
every 90 days.

Fasten screws loosely during initial assembly. Do not
fully tighten screws until the item is completely
assembled.

Do not use or store this item in the proximity of open
flame or flammable/combustible chemicals.

Be aware that some parts are heavy and have sharp edges.

Be aware that moving parts can injure,crush and cut.

If any parts are missing,broken,damaged,or worn,stop
using this product until repairs are made and/or factory
replacement parts are installed.

Do not use this item in a way inconsistent with the
manufacturer’s instructions as this could void the
product warranty.



TOOLS REQUIRED

ﬁ

PHILLIPS DRILL
SCREWDRIVER (RECOMMENDED)

HARDWARE

M6.0x50 mm BOLT
8PCS+1 spare

[ &

M3.5x60 mm SCREW
8PCS+1 spare

M3.5x25 mm SCREW
6PCS+1 spare

A

2PERSON
ASSEMBLY

M4.0x40 mm SCREW
24PCS+1 spare

D

APPROXIMATELY
60MIN. ASSEMBLY

M3.5x35 mm SCREW
8PCS+1 spare

M3.0x16 mm SCREW
32PCS+1 spare

Hinge
2PCSs




HARDWARE

Lock

)
o
—

Coop

Pen

ﬁ‘

XN
NS A
0

ol
OI0I99949,
R NN 00999
e Y,
XXV \ N
XOQOOR % A
OOV ) /
OO
XY ARNA
NXXY /) £ XA
N O
/0,\, \X/ A

Nesting box



PARTS
CARTON 1/2

Front panel Back panel Left panel
1PC 1PC

Right panel Tray Perch
1PC 1PC 2PCS

>
’ -

Divider of nesting box Roof of nesting box Roof of coop
2PCS 2PCS 1PC




PARTS

CARTON 2/2

Front panel of nesting box

2PCS

Right panel of nesting box

2PCS

Left panel of nesting box

2PCS

Left pen panel

Bottom plate

1PC

Bottom of nesting box

2PCS

(close to the hutch)

1PC

L S
W W W W W W A

Q S Sssssss s
]
o
[ NSNS NS S SN
L~ ANV \
oo
25
o5 ¢
xXre o
e

©
c
]
o

~~
S
2%
z2e0
020
1424

~—~

Ny
—
o5 —\
2z e
So

ey
n -+
<] O MMM AAA LA R A REY
Q = NEERTURRIINC R
29
50§
o o



PARTS

Roof of pen
2PCS

Side panel of pen

1PC

PVC Waterproof Strip

2PCS

o
0
XN
IR0
XXX
XA

A
K N
HIIolooN

19999999999\

ARKERIELEEEY

aoeclotlotnosoty

ARG

Kookt

KRR

%&¢agq%&a
0
QXXX

0
e
XAAKKX
o

XXX
KX
X8

XX
W
%7

ﬁ‘

Hardware bag

r
e



PRODUCT ASSEMBLY

Attach the front & back panel Part A & B to the side panel Part C & D by 8xP2.
a

Eo,

Slide in the metal tray Part E.
Insert the perch Part F into the slots inside the front and back panel.




PRODUCT ASSEMBLY

Attach the side panels of nesting box Part G1 & G2 to the left side of coop by bolt 4xP1.




PRODUCT ASSEMBLY

Screw the side panel of nesting bexta the front panel of nesting box Part H by 4xP2 each

Drop in the bottom of nesting box Part I.

Slide in the divider Part J.

R

N




PRODUCT ASSEMBLY

Make sure the lock is functioning properly before locking the roof.

Attach the nesting box roof Part K to the nesting box by 4xP6 each side.




PRODUCT ASSEMBLY

Attach the coop roof Part L to the coop by 6xP6.




Attach the roof hinge P8 to the coop by 4XP6 each side.
Attach the pen panel Part N&O to the coop by 4XP3.

PRODUCT ASSEMBLY

Jrai i i ry

77 i
& 5 L7 777
7 L 37
LI TTT Fr7r 7 a7
yri £

¥ L4 =

/i
Ll 77777777 F

£ \\\\\\\\\ /g
Vil

- o i -t o Sl

LS s i -t g

Attach the bottom baffle Part M to the side by 4xP2.



PRODUCT ASSEMBLY

Attach Part P & Q by 4xP3.

i i

L) i
%‘\ 77 7
\\\\\;ﬁ \.Ih\

7

7
L

\‘.“.““‘. ‘.‘h 7/

FLLF LS 7
Ll Ll L Ll g
VA s

y

2L

LLL L

Fr7 T777 I/

7T

VNS
yd FII 7777777777
ST T T T I T I T

Vi

L7
NNV NS S ST
\xg)_ﬂ\\,\\\ iy

AT LT LT T T

L1777
rf

7

Attach the side panel Part R to the pen by 4xP2.




PRODUCT ASSEMBLY

Attach the pen roof Part S to the pen by 8xP4

ﬁ\
N 4 ..:::.",.v. 7
q TN
: MR
ﬁ%%&%o& £
¢ o
i i
E B
4 Lot
( )
doy
& ] )
L A 4

bs
L] i
Ll

e
1

7N

2 =1,
; . =
f \\\\ Yoo
: A

/A i

by
»
—

‘
,A.
f

de by 4xP6.

Attach the latch P7 to the s

M

O
RO Ry
SO0 /;
o
34
Y/ 7
Py >~
e /
{ AR A i
Lo T
i 4@&%%33@. AR
/’0&;‘0’04/;3. /A WL VAVAVL .Y
¢ s AN K
NN




WARNING

Manufacturer and seller expressly disclaim any and all liability for personal
injury,property damage or loss,whether direct,indirect,or incidental,resulting from

the incorrect attachment,improper use,inadequate miantenance,or neglect of this






